SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 62.84 -11.16 74 50.01 27.23 1549 | 29.89 | 272 | 301 P H
2390 51.44 -2.56 54 38.61 27.23 1549 | 29.89 | 272 | 301 A H
* 2412 108.12 - - 95.2 27.28 1553 | 29.89 | 272 | 301 P H
802.11g
* 2412 100.47 - - 87.55 27.28 1553 | 29.89 | 272 | 301 A H
CHO1
2389.59 57.28 -16.72 74 44.46 27.23 15.49 29.9 400 | 253 P \Y,
2412MHz
2390 46.98 -7.02 54 34.15 27.23 1549 | 29.89 | 400 | 253 A |V
* 2412 106.98 - - 94.06 27.28 15.53 | 29.89 | 400 | 253 P \Y
* 2412 99.16 - - 86.24 27.28 15.53 | 29.89 | 400 | 253 A |V
2385.32 53.47 -20.53 74 40.69 27.19 15.49 29.9 100 | 252 P H
2388.26 43.81 -10.19 54 30.99 27.23 15.49 29.9 100 | 252 A H
* 2437 111.65 - - 98.62 27.37 1555 | 29.89 | 100 | 252 P H
* 2437 104.19 - - 91.16 27.37 15,55 | 29.89 | 100 | 252 A H
2483.97 55.42 -18.58 74 42.23 27.46 1561 | 29.88 | 100 | 252 P H
802.11g
2484.46 45.37 -8.63 54 32.18 27.46 15.61 | 29.88 | 100 | 252 A H
CH 06
2380.42 54.05 -19.95 74 41.27 27.19 15.49 29.9 100 | 269 P \Y
2437MHz
2388.12 44.32 -9.68 54 315 27.23 15.49 29.9 100 | 269 A |V
* 2437 112.52 - - 99.49 27.37 15,55 | 29.89 | 100 | 269 P \Y
* 2437 104.6 - - 91.57 27.37 1555 | 29.89 | 100 | 269 A |V
2483.5 54.41 -19.59 74 41.22 27.46 15.61 | 29.88 | 100 | 269 P \Y,
2483.5 44.67 -9.33 54 31.48 27.46 1561 | 29.88 | 100 | 269 A |V
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* 2462 109.61 - - 96.51 27.41 1557 | 29.88 | 261 307 P H
* 2462 101.85 - - 88.75 27.41 1557 | 29.88 | 261 307 A H
2483.84 65.64 -8.36 74 52.45 27.46 1561 | 29.88 | 261 307 P H
802.11g
2483.56 53.21 -0.79 54 40.02 27.46 1561 | 29.88 | 261 307 A H
CH 11
* 2462 110.49 - - 97.39 27.41 1557 | 29.88 | 400 258 P \%
2462MHz
* 2462 102.52 - - 89.42 27.41 1557 | 29.88 | 400 258 A \%
2483.76 66.15 -7.85 74 52.96 27.46 15.61 | 29.88 | 400 258 P \%
2483.56 52.84 -1.16 54 39.65 27.46 1561 | 29.88 | 400 258 A \%
* 2467 106.57 - - 93.45 27.41 1559 | 29.88 | 265 307 P H
* 2467 98.41 - - 85.29 27.41 1559 | 29.88 | 265 307 A H
2485.72 66.78 -7.22 74 53.59 27.46 15.61 | 29.88 | 265 307 P H
802.11g
2483.56 53.05 -0.95 54 39.86 27.46 1561 | 29.88 | 265 307 A H
CH 12
* 2467 106.75 - - 93.63 27.41 1559 | 29.88 | 400 263 P \%
2467MHz
* 2467 98.75 - - 85.63 27.41 1559 | 29.88 | 400 263 A \Y,
2483.56 66.01 -7.99 74 52.82 27.46 1561 | 29.88 | 400 263 P \%
2483.52 53.22 -0.78 54 40.03 27.46 15.61 | 29.88 | 400 263 A V
* 2472 103.24 - - 90.07 27.46 1559 | 29.88 | 263 310 P H
* 2472 95.09 - - 81.92 27.46 1559 | 29.88 | 263 310 A H
2484.44 64.15 -9.85 74 50.96 27.46 15.61 | 29.88 | 263 310 P H
802.11g
2483.52 51.8 -2.2 54 38.61 27.46 1561 | 29.88 | 263 310 A H
CH 13
* 2472 105.02 - - 91.85 27.46 1559 | 29.88 | 400 259 P V
2472MHz
* 2472 96.54 - - 83.37 27.46 1559 | 29.88 | 400 259 A \%
2484.04 66.19 -7.81 74 53 27.46 15.61 | 29.88 | 400 259 P V
2483.6 52.64 -1.36 54 39.45 27.46 15.61 | 29.88 | 400 259 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 4712 |-2688| 74 66.16 | 31.26 | 827 | 5857 | 100 | 0 | P | H
CHO1
2412MHz 4824 44.63 -29.37 74 63.67 31.26 8.27 58.57 | 100 0 P \Y
4874 49.33 -24.67 74 68.03 31.36 8.49 58.55 | 100 0 P H
7311 64.46 -9.54 74 76.43 36.18 10.68 | 58.83 | 210 | 322 P H
802.11g
7311 52.59 -1.41 54 64.56 36.18 10.68 | 58.83 | 210 | 322 A H
CH 06
4874 47.96 -26.04 74 66.66 31.36 8.49 58.55 | 100 0 P \Y
2437MHz
7311 63.97 -10.03 74 75.94 36.18 10.68 | 58.83 | 100 | 304 P \Y,
7311 51.76 -2.24 54 63.73 36.18 10.68 | 58.83 | 100 | 304 A \Y
4924 45.14 -28.86 74 63.57 31.46 8.64 58.53 | 100 0 P H
7386 58.19 -15.81 74 69.87 36.37 10.67 | 58.72 | 220 | 322 P H
802.11g
7386 44.99 -9.01 54 56.67 36.37 10.67 | 58.72 | 220 | 322 A H
CH 11
4924 44.33 -29.67 74 62.76 31.46 8.64 58.53 | 100 0 P \Y,
2462MHz
7386 56.9 -17.1 74 68.58 36.37 10.67 | 58.72 | 104 | 299 P \Y
7386 43.77 -10.23 54 55.45 36.37 10.67 | 58.72 | 104 | 299 A \Y,
4934 41.45 -32.55 74 59.81 31.46 8.71 58.53 | 100 0 P H
802.11g
7401 45.72 -28.28 74 57.34 36.41 10.67 58.7 100 0 P H
CH 12
4934 39.75 -34.25 74 58.11 31.46 8.71 58.53 | 100 0 P \Y,
2467MHz
7401 44.59 -29.41 74 56.21 36.41 10.67 58.7 100 0 P \Y
4944 39.61 -34.39 74 57.92 315 8.71 58.52 | 100 0 P H
802.11g
7416 42.45 -31.55 74 54.04 36.41 10.7 58.7 100 0 P H
CH 13
4944 38.12 -35.88 74 56.43 315 8.71 58.52 | 100 0 P \Y,
2472MHz
7416 42.08 -31.92 74 53.67 36.41 10.7 58.7 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 66.79 -7.21 74 53.96 27.23 15.49 29.89 311 296 P H
2390 52.85 -1.15 54 40.02 27.23 15.49 29.89 311 296 A H
802.11n * 2412 107.46 - - 9454 | 2728 | 1553 | 29.89 | 311 | 296 | P | H
HT20 * 2412 99.97 - - 87.05 27.28 15.53 29.89 311 296 A H
CHO1 2389.905 64.56 -9.44 74 51.73 27.23 15.49 29.89 301 241 P \%
2412MHz 2390 51.33 | -2.67 54 38.5 2723 | 1549 | 29.89 | 301 | 241 | A | V
* 2412 107.84 - - 94.92 27.28 15.53 29.89 301 241 P \%
* 2412 100.35 - - 87.43 27.28 15.53 29.89 301 241 A \%
2383.36 54.12 -19.88 74 41.34 27.19 15.49 29.9 264 256 P H
2387.14 43.94 -10.06 54 31.12 27.23 15.49 29.9 264 256 A H
* 2437 109.98 - - 96.95 27.37 15.55 29.89 264 256 P H
* 2437 102.33 - - 89.3 27.37 15.55 29.89 264 256 A H
802.11n 2485.65 55.92 |-18.08 74 4273 | 2746 | 1561 | 2988 | 264 | 256 | P | H
HT20 2485.3 44.88 -9.12 54 31.69 27.46 15.61 29.88 264 256 A H
CH 06 2387.56 54.64 -19.36 74 41.82 27.23 15.49 29.9 291 247 P \%
2437MHz 2389.38 44,08 | -9.92 54 3126 | 2723 | 1549 | 299 | 291 | 247 | A | V
* 2437 112.14 - - 99.11 27.37 15.55 29.89 291 247 P \%
* 2437 104.61 - - 91.58 27.37 15.55 29.89 291 247 A \%
2483.5 57.42 -16.58 74 44.23 27.46 15.61 29.88 291 247 P \%
2484.6 45.38 -8.62 54 32.19 27.46 15.61 29.88 291 247 A \%
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* 2462 108.06 - - 94.96 | 27.41 | 1557 | 29.88 | 267 | 307 | P | H
* 2462 100.52 - - 87.42 | 27.41 | 1557 | 2988 | 267 | 307 | A | H
802.11n 2483.52 65.26 | -8.74 74 52.07 | 27.46 | 1561 | 29.88 | 267 | 307 | P | H
HT20 2483.56 52.69 | -1.31 54 395 27.46 | 15.61 | 29.88 | 267 | 307 | A | H
CH11 * 2462 109.02 - - 95.92 | 27.41 | 1557 | 29.88 | 283 | 243 | P | V
2462MHz | * 2462 101.48 - - 88.38 27.41 | 1557 | 2988 | 283 | 243 | A |V
2483.56 66.05 | -7.95 74 52.86 | 27.46 | 1561 | 29.88 | 283 | 243 | P | V
2483.56 53.23 | -0.77 54 40.04 | 27.46 | 1561 | 2988 | 283 | 243 | A | V
* 2467 105.18 . - 92.06 | 27.41 | 1559 | 2988 | 106 | 261 | P | H
* 2467 97.62 - - 84.5 2741 | 1559 | 2988 | 106 | 261 | A | H
802.11n 2483.52 68.94 | -5.06 74 55.75 | 27.46 | 1561 | 29.88 | 106 | 261 | P | H
HT20 2483.56 52.17 -1.83 54 38.98 | 27.46 | 1561 | 2988 | 106 | 261 | A | H
CH 12 * 2467 105.94 - - 92.82 | 27.41 | 1559 | 2988 | 278 | 245 | P | V
2467MHz | * 2467 98.25 - - 85.13 27.41 | 1559 | 2988 | 278 | 245 | A | V
2483.72 69.41 | -4.59 74 56.22 | 27.46 | 1561 | 29.88 | 278 | 245 | P | V
2484.04 5246 | -1.54 54 39.27 | 27.46 | 1561 | 29.88 | 278 | 245 | A | V
* 2472 102.67 - - 89.5 2746 | 1559 | 29.88 | 230 | 312 | P | H
* 2472 95.06 - - 81.89 | 27.46 | 1559 | 29.88 | 230 | 312 | A | H
802.11n 2483.88 67.99 | -6.01 74 54.8 27.46 | 1561 | 29.88 | 230 | 312 | P | H
HT20 2483.56 50.76 | -3.24 54 37.57 | 27.46 | 1561 | 2988 | 230 | 312 | A | H
CH 13 * 2472 104.19 - - 91.02 | 27.46 | 1559 | 29.88 | 245 | 252 | P | V
2472MHz | * 2472 96.47 - - 83.3 27.46 | 1559 | 2988 | 245 | 252 | A |V
2483.52 69.37 -4.63 74 56.18 | 27.46 | 1561 | 29.88 | 245 | 252 | P | V
2483.6 51.71 | -2.29 54 3852 | 27.46 | 1561 | 29.88 | 245 | 252 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11n
4824 46.11 -27.89 74 65.15 31.26 8.27 58.57 100 0 P H
HT20
CHO1
4824 47.56 -26.44 74 66.6 31.26 8.27 58.57 100 0 P \%
2412MHz
4874 48.71 -25.29 74 67.41 31.36 8.49 58.55 100 0 P H
802.11n 7311 63.66 -10.34 74 75.63 36.18 10.68 58.83 231 321 P H
HT20 7311 50.04 -3.96 54 62.01 36.18 10.68 58.83 231 321 A H
CH 06 4874 46.59 -27.41 74 65.29 31.36 8.49 58.55 100 0 P \%
2437MHz 7311 63.59 |-10.41 74 7556 | 36.18 | 1068 | 58.83 | 101 | 303 | P | V
7311 50.02 -3.98 54 61.99 36.18 10.68 | 58.83 101 303 A \%
4924 43.82 -30.18 74 62.25 31.46 8.64 58.53 100 0 P H
802.11n 7386 53.55 | -20.45 74 65.23 | 36.37 | 10.67 | 58.72 | 227 | 237 | P | H
HT20 7386 40.35 -13.65 54 52.03 36.37 10.67 58.72 227 237 A H
CH11 4924 43.6 -30.4 74 62.03 31.46 8.64 58.53 100 0 P \%
2462MHz 7386 54.74 | -19.26 74 66.42 | 36.37 | 10.67 | 58.72 | 100 | 287 | P | V
7386 40.86 -13.14 54 52.54 36.37 10.67 58.72 100 287 A \%
802.11n 4934 4192 |-32.08 74 60.28 | 31.46 8.71 | 5853 | 100 0 P | H
HT20 7401 46.51 -27.49 74 58.13 36.41 10.67 58.7 100 0 P H
CH 12 4934 41.55 -32.45 74 59.91 31.46 8.71 58.53 100 0 P \%
2467MHz 7401 45.09 |-28.91 74 56.71 | 36.41 | 10.67 | 58.7 | 100 0 P |V
802.11n 4944 37.41 -36.59 74 55.72 315 8.71 58.52 100 0 P H
HT20 7416 42.36 -31.64 74 53.95 36.41 10.7 58.7 100 0 P H
CH 13 4944 37.76 -36.24 74 56.07 31.5 8.71 58.52 100 0 P \%
2472MHz 7416 41.71 -32.29 74 53.3 36.41 10.7 58.7 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
31.35 2283 |-17.17 40 30.42 23.96 0.79 32.34 - - P H
72.39 20.52 -19.48 40 38.8 12.86 1.17 32.31 - - P H
149.88 25.83 -17.67 43.5 39.4 17.16 1.55 32.28 - - P H
563.2 29.56 |-16.44 46 33 25.89 2.88 32.21 - - P H
2 AGHz 780.9 30.72 |-15.28 46 31.12 | 28.27 3.35 | 32.02 - - P | H
802.11n 938.4 34.33 -11.67 46 31.78 30.01 3.7 31.16 | 100 0 P H
HT20 31.08 31.49 -8.51 40 39.08 23.96 0.79 32.34 | 100 0 P |V
LF 37.29 27.3 -12.7 40 38.09 | 20.73 0.81 | 32.33 - - P |V
139.89 26.26 -17.24 435 39.56 17.53 1.45 32.28 - - P \%
563.2 29.64 | -16.36 46 33.08 25.89 2.88 32.21 - - P |V
801.9 31.2 -14.8 46 31.7 28.07 3.41 31.98 - - P |V
938.4 36.47 -9.53 46 33.92 30.01 3.7 31.16 - - P |V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.28 56.37 -17.63 74 43.55 27.23 15.49 29.9 229 168 P H
2386.965 49.08 -4.92 54 36.26 27.23 15.49 29.9 229 168 A H
* 2412 109.46 - - 96.54 27.28 1553 | 29.89 | 229 168 P H
802.11b
* 2412 106.33 - - 93.41 27.28 1553 | 29.89 | 229 168 A H
CHO1
2386.965 57.1 -16.9 74 44.28 27.23 15.49 29.9 273 210 P \Y,
2412MHz
2386.965 50.74 -3.26 54 37.92 27.23 15.49 29.9 273 210 A \%
* 2412 112.13 - - 99.21 27.28 15.53 | 29.89 | 273 210 P \Y,
* 2412 109.12 - - 96.2 27.28 1553 | 29.89 | 273 210 A \%
2366.42 53.58 -20.42 74 40.87 27.14 15.47 29.9 229 177 P H
2389.1 42.74 -11.26 54 29.92 27.23 15.49 29.9 229 177 A H
* 2437 109.11 - - 96.08 27.37 1555 | 29.89 | 229 177 P H
* 2437 106.05 - - 93.02 27.37 15.55 | 29.89 | 229 177 A H
2488.1 54.15 -19.85 74 40.92 275 1561 | 29.88 | 229 177 P H
802.11b
2488.45 43.15 -10.85 54 29.92 27.5 15.61 | 29.88 | 229 177 A H
CH 06
2386.58 53.53 -20.47 74 40.71 27.23 15.49 29.9 270 208 P \%
2437MHz
2389.1 42.97 -11.03 54 30.15 27.23 15.49 29.9 270 208 A \%
* 2437 113.17 - - 100.14 27.37 15.55 | 29.89 | 270 208 P \Y,
* 2437 110.07 - - 97.04 27.37 1555 | 29.89 | 270 208 A \%
2491.81 54.4 -19.6 74 41.16 27.5 15.61 | 29.87 | 270 208 P \Y,
2491.88 44.05 -9.95 54 30.81 275 1561 | 29.87 | 270 208 A \%
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* 2462 108.38 - - 95.28 27.41 1557 | 29.88 | 223 169 P H
* 2462 105.34 - - 92.24 27.41 1557 | 29.88 | 223 169 A H
2487.72 56.33 -17.67 74 43.1 275 1561 | 29.88 | 223 169 P H
802.11b
2483.52 48.01 -5.99 54 34.82 27.46 1561 | 29.88 | 223 169 A H
CH 11
* 2462 112.44 - - 99.34 27.41 1557 | 29.88 | 262 210 P \%
2462MHz
* 2462 109.39 - - 96.29 27.41 1557 | 29.88 | 262 210 A \%
2487.32 58.51 -15.49 74 45.32 27.46 15.61 | 29.88 | 262 210 P \%
2483.52 51.27 -2.73 54 38.08 27.46 1561 | 29.88 | 262 210 A \%
* 2467 107.55 - - 94.43 27.41 15.59 | 29.88 | 223 167 P H
* 2467 104.41 - - 91.29 27.41 1559 | 29.88 | 223 167 A H
2484.92 56.64 -17.36 74 43.45 27.46 15.61 | 29.88 | 223 167 P H
802.11b
2483.52 48.95 -5.05 54 35.76 27.46 1561 | 29.88 | 223 167 A H
CH 12
* 2467 111.38 - - 98.26 27.41 1559 | 29.88 | 267 213 P \%
2467MHz
* 2467 108.24 - - 95.12 27.41 15.59 | 29.88 | 267 213 A \Y,
2486.56 58.56 -15.44 74 45.37 27.46 1561 | 29.88 | 267 213 P \%
2483.52 51.9 2.1 54 38.71 27.46 15.61 | 29.88 | 267 213 A \Y,
* 2472 102.26 - - 89.09 27.46 1559 | 29.88 | 226 167 P H
* 2472 99.08 - - 85.91 27.46 15.59 | 29.88 | 226 167 A H
2484.04 56.61 -17.39 74 43.42 27.46 15.61 | 29.88 | 226 167 P H
802.11b
2484.76 48.67 -5.33 54 35.48 27.46 1561 | 29.88 | 226 167 A H
CH 13
* 2472 106.48 - - 93.31 27.46 1559 | 29.88 | 265 210 P V
2472MHz
* 2472 103.32 - - 90.15 27.46 1559 | 29.88 | 265 210 A \%
2484.92 59.26 -14.74 74 46.07 27.46 15.61 | 29.88 | 265 210 P \Y,
2484.76 52.37 -1.63 54 39.18 27.46 1561 | 29.88 | 265 210 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 54.02 -19.98 74 73.06 31.26 8.27 58.57 | 365 159 P H
802.11b
4824 52.57 -1.43 54 71.61 31.26 8.27 58.57 | 365 159 A H
CHO1
4824 53.75 -20.25 74 72.79 31.26 8.27 58.57 107 209 P \%
2412MHz
4824 51.8 -2.2 54 70.84 31.26 8.27 58.57 107 209 A \Y,
4874 54 -20 74 72.7 31.36 8.49 58.55 | 396 164 P H
4874 52.31 -1.69 54 71.01 31.36 8.49 58.55 | 396 164 A H
802.11b
7311 44.14 -29.86 74 56.11 36.18 10.68 | 58.83 100 0 P H
CH 06
4874 52.76 -21.24 74 71.46 31.36 8.49 58.55 | 340 83 P \Y,
2437MHz
4874 51.05 -2.95 54 69.75 31.36 8.49 58.55 | 340 83 A \%
7311 43.83 -30.17 74 55.8 36.18 10.68 | 58.83 100 0 P \%
4924 51.45 -22.55 74 69.88 31.46 8.64 58.53 | 370 156 P H
4924 49.39 -4.61 54 67.82 31.46 8.64 58.53 | 370 156 A H
802.11b
7386 42.85 -31.15 74 54.53 36.37 10.67 | 58.72 100 0 P H
CH 11
4924 50.32 -23.68 74 68.75 31.46 8.64 58.53 | 300 83 P \%
2462MHz
4924 47.96 -6.04 54 66.39 31.46 8.64 58.53 | 300 83 A \Y,
7386 44.47 -29.53 74 56.15 36.37 10.67 | 58.72 100 0 P V
4934 47.68 -26.32 74 66.04 31.46 8.71 58.53 100 0 P H
802.11b
7401 42.22 -31.78 74 53.84 36.41 10.67 58.7 100 0 P H
CH 12
4934 46.8 -27.2 74 65.16 31.46 8.71 58.53 100 0 P \%
2467MHz
7401 42.51 -31.49 74 54.13 36.41 10.67 58.7 100 0 P \Y,
4944 40.13 -33.87 74 58.44 315 8.71 58.52 100 0 P H
802.11b
7416 41.89 -32.11 74 53.48 36.41 10.7 58.7 100 0 P H
CH 13
4944 41.21 -32.79 74 59.52 31.5 8.71 58.52 100 0 P \%
2472MHz
7416 41.29 -32.71 74 52.88 36.41 10.7 58.7 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.33 60.33 -13.67 74 4751 27.23 15.49 29.9 400 174 P H
2390 49.82 -4.18 54 36.99 27.23 15.49 | 29.89 | 400 174 A H
* 2412 108.51 - - 95.59 27.28 15.53 | 29.89 | 400 174 P H
802.11g
* 2412 100 - - 87.08 27.28 15.53 | 29.89 | 400 174 A H
CHO1
2389.695 63.52 -10.48 74 50.7 27.23 15.49 29.9 267 | 263 P \Y,
2412MHz
2390 52.89 -1.11 54 40.06 27.23 1549 | 29.89 | 267 | 263 A |V
* 2412 110.21 - - 97.29 27.28 15.53 | 29.89 | 267 | 263 P \Y
* 2412 102.41 - - 89.49 27.28 1553 | 29.89 | 267 | 263 A |V
2365.58 54.45 -19.55 74 41.74 27.14 15.47 29.9 106 | 233 P H
2387.14 43.9 -10.1 54 31.08 27.23 15.49 29.9 106 | 233 A H
* 2437 109.92 - - 96.89 27.37 1555 | 29.89 | 106 | 233 P H
* 2437 101.71 - - 88.68 27.37 1555 | 29.89 | 106 | 233 A H
2488.8 54.85 -19.15 74 41.62 275 1561 | 29.88 | 106 | 233 P H
802.11g
2483.55 44.64 -9.36 54 31.45 27.46 1561 | 29.88 | 106 | 233 A H
CH 06
2388.68 54.57 -19.43 74 41.75 27.23 15.49 29.9 242 | 214 P \Y
2437MHz
2389.1 44.33 -9.67 54 31.51 27.23 15.49 29.9 242 | 214 A |V
* 2437 112.6 - - 99.57 27.37 15,55 | 29.89 | 242 | 214 P \Y,
* 2437 105.06 - - 92.03 27.37 1555 | 29.89 | 242 | 214 A |V
2490.06 57.44 -16.56 74 44.21 27.5 15.61 | 29.88 | 242 | 214 P \Y,
2483.76 45.89 -8.11 54 32.7 27.46 15.61 | 29.88 | 242 | 214 A |V
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2462 106.94 - - 93.84 27.41 1557 | 29.88 | 319 172 P H
2462 99.38 - - 86.28 27.41 1557 | 29.88 | 319 172 A H
2483.76 64.73 -9.27 74 51.54 27.46 1561 | 29.88 | 319 172 P H
802.11g
2483.8 49.54 -4.46 54 36.35 27.46 15.61 | 29.88 | 319 172 A H
CH 11
2462 110.75 - - 97.65 27.41 1557 | 29.88 | 234 213 P \%
2462MHz
2462 103.11 - - 90.01 27.41 1557 | 29.88 | 234 213 A \%
2484 67.87 -6.13 74 54.68 27.46 1561 | 29.88 | 234 213 P \%
2483.88 52.58 -1.42 54 39.39 27.46 1561 | 29.88 | 234 213 A \%
2467 104.53 - - 91.41 27.41 15.59 | 29.88 | 296 164 P H
2467 96.61 - - 83.49 27.41 1559 | 29.88 | 296 164 A H
2483.68 63.34 -10.66 74 50.15 27.46 15.61 | 29.88 | 296 164 P H
802.11
g 2483.52 48.3 -5.7 54 35.11 27.46 1561 | 29.88 | 296 164 A H
CH 12
2467 108.52 - - 95.4 27.41 1559 | 29.88 | 237 207 P \%
2467MHz
2467 100.43 - - 87.31 27.41 15.59 | 29.88 | 237 207 A \Y,
2483.6 68.47 -5.53 74 55.28 27.46 1561 | 29.88 | 237 207 P \%
2483.52 52.07 -1.93 54 38.88 27.46 15.61 | 29.88 | 237 207 A \Y,
2472 98.87 - - 85.7 27.46 1559 | 29.88 | 290 167 P H
2472 91.12 - - 77.95 27.46 1559 | 29.88 | 290 167 A H
2484.2 59.19 -14.81 74 46 27.46 15.61 | 29.88 | 290 167 P H
802.11g
2483.56 48.92 -5.08 54 35.73 27.46 1561 | 29.88 | 290 167 A H
CH 13
2472 104.84 - - 91.67 27.46 15.59 | 29.88 | 243 207 P V
2472MHz
2472 96.54 - - 83.37 27.46 1559 | 29.88 | 243 207 A \%
2483.76 63.74 -10.26 74 50.55 27.46 15.61 | 29.88 | 243 207 P \Y,
2483.68 53.27 -0.73 54 40.08 27.46 1561 | 29.88 | 243 207 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 46.07 |-27.93| 74 6511 | 3126 | 827 | 5857 | 100 | O | P | H
CHO1
2412MHz 4824 44.92 -29.08 74 63.96 31.26 8.27 58.57 100 0 P \Y
4874 49.98 -24.02 74 68.68 31.36 8.49 58.55 100 0 P H
802.11g
7311 41.81 -32.19 74 53.78 36.18 10.68 | 58.83 100 0 P H
CH 06
4874 47.69 -26.31 74 66.39 31.36 8.49 58.55 100 0 P \Y,
2437MHz
7311 41.9 -32.1 74 53.87 36.18 10.68 | 58.83 100 0 P \Y
4924 43.64 -30.36 74 62.07 31.46 8.64 58.53 100 0 P H
802.11
? 7386 42.25 -31.75 74 53.93 36.37 10.67 | 58.72 100 0 P H
CH 11
4924 43.54 -30.46 74 61.97 31.46 8.64 58.53 100 0 P \Y,
2462MHz
7386 42.47 -31.53 74 54.15 36.37 10.67 | 58.72 100 0 P \Y
4934 40.28 -33.72 74 58.64 31.46 8.71 58.53 100 0 P H
802.11g
7401 42.77 -31.23 74 54.39 36.41 10.67 58.7 100 0 P H
CH 12
4934 40.1 -33.9 74 58.46 31.46 8.71 58.53 100 0 P \Y
2467MHz
7401 42.83 -31.17 74 54.45 36.41 10.67 58.7 100 0 P V
4944 38.72 -35.28 74 57.03 315 8.71 58.52 100 0 P H
802.11g
7416 41.96 -32.04 74 53.55 36.41 10.7 58.7 100 0 P H
CH 13
4944 37.93 -36.07 74 56.24 315 8.71 58.52 100 0 P V
2472MHz
7416 41.81 -32.19 74 53.4 36.41 10.7 58.7 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 63.33 -10.67 74 50.5 27.23 15.49 29.89 398 175 P H
2390 48.06 -5.94 54 35.23 27.23 15.49 29.89 398 175 A H
802.11n * 2412 106.48 - - 9356 | 27.28 | 1553 | 29.89 | 398 | 175 | P | H
HT20 * 2412 98.81 - - 85.89 27.28 15.53 29.89 398 175 A H
CHO1 2390 67.56 -6.44 74 54.73 27.23 15.49 29.89 105 255 P \%
2412MHz 2390 52.19 | -1.81 54 39.36 | 27.23 | 1549 | 29.89 | 105 | 255 | A | V
* 2412 109.36 - - 96.44 27.28 15.53 29.89 105 255 P \%
* 2412 101.69 - - 88.77 27.28 15.53 29.89 105 255 A \%
2384.9 54.17 -19.83 74 41.39 27.19 15.49 29.9 385 170 P H
2389.94 43.74 -10.26 54 30.91 27.23 15.49 29.89 385 170 A H
* 2437 109.14 - - 96.11 27.37 15.55 29.89 385 170 P H
* 2437 101.57 - - 88.54 27.37 15.55 29.89 385 170 A H
802.11n 2493.84 54.85 |-19.15 74 41.61 275 1561 | 2987 | 385 | 170 | P | H
HT20 2484.18 44.18 -9.82 54 30.99 27.46 15.61 29.88 385 170 A H
CH 06 2386.58 55.17 -18.83 74 42.35 27.23 15.49 29.9 158 219 P \%
2437MHz 2388.96 44,03 | -9.97 54 3121 | 2723 | 1549 | 299 | 158 | 219 | A | V
* 2437 111.81 - - 98.78 27.37 15.55 29.89 158 219 P \%
* 2437 104.51 - - 91.48 27.37 15.55 29.89 158 219 A \%
2484.6 58.06 -15.94 74 44.87 27.46 15.61 29.88 158 219 P \%
2484.04 45.29 -8.71 54 321 27.46 15.61 29.88 158 219 A \%
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2462 105.68 - - 9258 | 27.41 | 1557 | 2988 | 296 | 168 | P | H
2462 98.1 - - 85 2741 | 1557 | 2988 | 296 | 168 | A | H
802.11n 2483.56 64.09 | -9.91 74 50.9 2746 | 1561 | 29.88 | 296 | 168 | P | H
HT20 2483.52 49.23 | -4.77 54 36.04 | 27.46 | 1561 | 2988 | 296 | 168 | A | H
CH11 2462 108.81 - - 95.71 | 27.41 | 1557 | 29.88 | 100 | 211 | P | V
2462MHz 2462 101.12 - - 88.02 27.41 | 1557 | 2988 | 100 | 211 | A |V
2485.36 66.51 | -7.49 74 53.32 | 27.46 | 1561 | 29.88 | 100 | 211 | P | V
2483.6 52.68 | -1.32 54 39.49 | 27.46 | 1561 | 29.88 | 100 | 211 | A | V
2467 104.39 . - 91.27 | 27.41 | 1559 | 2988 | 297 | 170 | P | H
2467 96.66 - - 83.54 | 27.41 | 1559 | 29.88 | 297 | 170 | A | H
802.11n 2483.52 69 -5 74 55.81 | 27.46 | 1561 | 29.88 | 297 | 170 | P | H
HT20 2483.76 49.67 -4.33 54 36.48 | 27.46 | 1561 | 29.88 | 297 | 170 | A | H
CH 12 2467 107.08 - - 93.96 | 27.41 | 1559 | 29.88 | 101 | 303 | P | V
2467MHz 2467 99.38 - - 86.26 2741 | 1559 | 2988 | 101 | 303 | A | V
2483.64 71.28 | -2.72 74 58.09 | 27.46 | 1561 | 29.88 | 101 | 303 | P | V
2483.56 52.07 -1.93 54 38.88 | 27.46 | 1561 | 29.88 | 101 | 303 | A | V
2472 99.04 - - 85.87 | 27.46 | 1559 | 29.88 | 231 | 166 | P | H
2472 91.44 - - 7827 | 27.46 | 1559 | 2988 | 231 | 166 | A | H
802.11n 2483.6 64.2 9.8 74 51.01 | 27.46 | 1561 | 2988 | 231 | 166 | P | H
HT20 2483.6 49.63 | -4.37 54 36.44 | 27.46 | 1561 | 2988 | 231 | 166 | A | H
CH 13 2472 104.49 - - 91.32 | 27.46 | 1559 | 29.88 | 129 | 217 | P | V
2472MHz 2472 96.58 - - 83.41 27.46 | 1559 | 2988 | 129 | 217 | A |V
2483.56 68.15 | -5.85 74 54.96 | 27.46 | 1561 | 29.88 | 129 | 217 | P | V
2483.56 52.99 | -1.01 54 39.8 2746 | 1561 | 2988 | 129 | 217 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11n
4824 44.42 -29.58 74 63.46 31.26 8.27 58.57 100 0 P H
HT20
CHO1
4824 43.16 -30.84 74 62.2 31.26 8.27 58.57 100 0 P \%

2412MHz
802.11n 4874 48.32 |-25.68 74 67.02 | 31.36 8.49 | 5855 | 100 0 P | H

HT20 7311 42.19 -31.81 74 54.16 36.18 10.68 58.83 100 0 P H

CH 06 4874 46.17 -27.83 74 64.87 31.36 8.49 58.55 100 0 P \%
2437MHz 7311 4233 | -31.67 74 54.3 36.18 | 10.68 | 58.83 | 100 0 P |V
802.11n 4924 45.27 -28.73 74 63.7 31.46 8.64 58.53 100 0 P H

HT20 7386 42.41 -31.59 74 54.09 36.37 10.67 58.72 100 0 P H

CH11 4924 43.51 -30.49 74 61.94 31.46 8.64 58.53 100 0 P \%
2462MHz 7386 42,12 | -31.88 74 53.8 36.37 | 10.67 | 58.72 | 100 0 P |V
802.11n 4934 42.39 -31.61 74 60.75 31.46 8.71 58.53 100 0 P H

HT20 7401 42.17 -31.83 74 53.79 36.41 10.67 58.7 100 0 P H

CH 12 4934 41.24 -32.76 74 59.6 31.46 8.71 58.53 100 0 P \%
2467MHz 7401 4185 |-32.15 74 5347 | 36.41 | 1067 | 58.7 | 100 0 P |V
802.11n 4944 37.99 |-36.01 74 56.3 315 8.71 | 5852 | 100 0 P | H

HT20 7416 42.44 -31.56 74 54.03 36.41 10.7 58.7 100 0 P H

CH 13 4944 37.77 -36.23 74 56.08 315 8.71 58.52 100 0 P \%
2472MHz 7416 42.42 | -31.58 74 54.01 | 36.41 10.7 58.7 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

31.35 22.79 -17.21 40 30.38 23.96 0.79 32.34 - - P H
150.15 25.46 -18.04 43.5 39.03 17.16 1.55 32.28 - - P H
282.72 26.22 -19.78 46 37.43 18.89 2.05 32.15 - - P H
563.2 28.05 -17.95 46 31.49 25.89 2.88 32.21 - - P H
703.9 30.6 -15.4 46 32.97 26.62 3.17 32.16 - - P H

2.4GHz
942.6 33.33 -12.67 46 30.5 30.24 3.71 31.12 | 100 0 P H

802.11g
31.08 31.87 -8.13 40 39.46 23.96 0.79 32.34 | 100 0 P \Y,

LF
149.88 24.39 -19.11 435 37.96 17.16 1.55 32.28 - - P \Y
282.72 25.77 -20.23 46 36.98 18.89 2.05 32.15 - - P \Y,
563.2 30.81 -15.19 46 34.25 25.89 2.88 32.21 - - P \Y,
703.9 31.53 -14.47 46 33.9 26.62 3.17 32.16 - - P \Y
938.4 34.87 -11.13 46 32.32 30.01 3.7 31.16 - - P \Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.015 55.19 -18.81 74 42.37 27.23 15.49 29.9 101 | 231 P H
2387.07 46.11 -7.89 54 33.29 27.23 15.49 29.9 101 | 231 A H
* 2412 113.21 - - 100.29 27.28 1553 | 29.89 | 101 | 231 P H

802.11b
* 2412 110.27 - - 97.35 27.28 1553 | 29.89 | 101 | 231 A H

CHO1
2387.175 56.91 -17.09 74 44.09 27.23 15.49 29.9 206 | 266 P \Y,

2412MHz
2387.175 47.35 -6.65 54 34.53 27.23 15.49 29.9 206 | 266 A |V
* 2412 115.83 - - 102.91 27.28 15.53 | 29.89 | 206 | 266 P \Y
* 2412 112.9 - - 99.98 27.28 15.53 | 29.89 | 206 | 266 A |V
2361.8 53.21 -20.79 74 40.51 27.14 15.47 | 29.91 | 116 264 P H
2386.02 42.84 -11.16 54 30.02 27.23 15.49 29.9 116 264 A H
* 2437 111.96 - - 98.93 27.37 15.55 | 29.89 | 116 264 P H
* 2437 108.75 - - 95.72 27.37 15.55 | 29.89 | 116 264 A H
2485.37 54.32 -19.68 74 41.13 27.46 15.61 | 29.88 | 116 264 P H

802.11b
2488.24 43.48 -10.52 54 30.25 27.5 15.61 | 29.88 | 116 264 A H

CH 06
2355.22 55.21 -18.79 74 42.53 27.14 1545 | 29.91 | 101 | 249 P \Y

2437MHz
2387 43.08 -10.92 54 30.26 27.23 15.49 29.9 101 | 249 A |V
* 2437 1145 - - 101.47 27.37 15,55 | 29.89 | 101 | 249 P \Y,
* 2437 111.19 - - 98.16 27.37 1555 | 29.89 | 101 | 249 A |V
2486.07 55 -19 74 41.81 27.46 15.61 | 29.88 | 101 | 249 P \Y,
2488.1 43.7 -10.3 54 30.47 27.5 1561 | 29.88 | 101 | 249 A |V
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* 2462 112.13 - - 99.03 27.41 1557 | 29.88 101 224 P H
* 2462 109.17 - - 96.07 27.41 1557 | 29.88 101 224 A H
2484.12 55.81 -18.19 74 42.62 27.46 1561 | 29.88 101 224 P H
802.11b
2487.32 45.01 -8.99 54 31.82 27.46 15.61 | 29.88 101 224 A H
CH 11
* 2462 114.36 - - 101.26 27.41 1557 | 29.88 141 223 P \%
2462MHz
* 2462 111.23 - - 98.13 27.41 1557 | 29.88 141 223 A \%
2487.6 55.51 -18.49 74 42.28 275 15.61 | 29.88 141 223 P \%
2483.52 45.73 -8.27 54 32.54 27.46 15.61 | 29.88 141 223 A \%
* 2467 109.35 - - 96.23 27.41 1559 | 29.88 102 305 P H
* 2467 106.37 - - 93.25 27.41 1559 | 29.88 102 305 A H
2483.88 58.81 -15.19 74 45.62 27.46 15.61 | 29.88 102 305 P H
802.11b
2484.04 51.62 -2.38 54 38.43 27.46 1561 | 29.88 102 305 A H
CH 12
* 2467 112.53 - - 99.41 27.41 1559 | 29.88 | 264 228 P \%
2467MHz
* 2467 109.49 - - 96.37 27.41 15.59 | 29.88 | 264 228 A \Y,
2484.2 59.47 -14.53 74 46.28 27.46 1561 | 29.88 | 264 228 P \%
2483.96 52.47 -1.53 54 39.28 27.46 15.61 | 29.88 | 264 228 A \Y,
* 2472 108.52 - - 95.35 27.46 1559 | 29.88 104 236 P H
* 2472 105.42 - - 92.25 27.46 1559 | 29.88 104 236 A H
2487.4 59.01 -14.99 74 45.82 27.46 15.61 | 29.88 104 236 P H
802.11b
2487.32 53.12 -0.88 54 39.93 27.46 15.61 | 29.88 104 236 A H
CH 13
* 2472 110.92 - - 97.75 27.46 1559 | 29.88 | 266 265 P V
2472MHz
* 2472 107.97 - - 94.8 27.46 1559 | 29.88 | 266 265 A \%
2484.48 58.78 -15.22 74 45.59 27.46 15.61 | 29.88 | 266 265 P V
2484.76 51.1 -2.9 54 37.91 27.46 1561 | 29.88 | 266 265 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 54.14 -19.86 74 73.18 31.26 8.27 58.57 | 400 159 P H
802.11b
4824 52.3 -1.7 54 71.34 31.26 8.27 58.57 | 400 159 A H
CHO1
4824 55.73 -18.27 74 74.77 31.26 8.27 58.57 100 210 P \Y
2412MHz
4824 52.91 -1.09 54 71.95 31.26 8.27 58.57 100 210 A \Y,
4874 47.16 -26.84 74 65.86 31.36 8.49 58.55 100 0 P H
7311 54.69 -19.31 74 66.66 36.18 10.68 | 58.83 | 248 323 P H
802.11b
7311 50.89 -3.11 54 62.86 36.18 10.68 | 58.83 | 248 323 A H
CH 06
4874 47.25 -26.75 74 65.95 31.36 8.49 58.55 100 0 P \Y,
2437MHz
7311 54.17 -19.83 74 66.14 36.18 10.68 | 58.83 | 348 247 P \Y
7311 50.15 -3.85 54 62.12 36.18 10.68 | 58.83 | 348 247 A \Y
4924 40.71 -33.29 74 59.14 31.46 8.64 58.53 100 0 P H
7386 54.84 -19.16 74 66.52 36.37 10.67 | 58.72 | 238 323 P H
802.11b
7386 50.75 -3.25 54 62.43 36.37 10.67 | 58.72 | 238 323 A H
CH 11
4924 40.11 -33.89 74 58.54 31.46 8.64 58.53 100 0 P \Y
2462MHz
7386 56.07 -17.93 74 67.75 36.37 10.67 | 58.72 | 287 294 P V
7386 52.5 -1.5 54 64.18 36.37 10.67 | 58.72 | 287 294 A V
4934 40.12 -33.88 74 58.48 31.46 8.71 58.53 100 0 P H
7401 53.63 -20.37 74 65.25 36.41 10.67 58.7 248 320 P H
802.11b
7401 4951 -4.49 54 61.13 36.41 10.67 58.7 248 320 A H
CH 12
4934 39.29 -34.71 74 57.65 31.46 8.71 58.53 100 0 P V
2467MHz
7401 53.66 -20.34 74 65.28 36.41 10.67 58.7 220 261 P \Y
7401 49.63 -4.37 54 61.25 36.41 10.67 58.7 220 261 A \Y
4944 40.13 -33.87 74 58.44 31.5 8.71 58.52 100 0 P H
802.11b
7416 48.48 -25.52 74 60.07 36.41 10.7 58.7 100 0 P H
CH 13
4944 39.87 -34.13 74 58.18 315 8.71 58.52 100 0 P \Y,
2472MHz
7416 48.01 -25.99 74 59.6 36.41 10.7 58.7 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 61.03 -12.97 74 48.2 27.23 1549 | 29.89 | 107 | 276 P H
2390 50 -4 54 37.17 27.23 15.49 | 29.89 | 107 | 276 A H
* 2412 109.36 - - 96.44 27.28 1553 | 29.89 | 107 | 276 P H

802.11g
* 2412 101.96 - - 89.04 27.28 1553 | 29.89 | 107 | 276 A H

CHO1
2390 64.23 -9.77 74 514 27.23 1549 | 29.89 | 231 | 259 P \Y,

2412MHz
2390 53.13 -0.87 54 40.3 27.23 1549 | 29.89 | 231 | 259 A |V
* 2412 113.71 - - 100.79 27.28 15.53 | 29.89 | 231 | 259 P \Y
* 2412 106.75 - - 93.83 27.28 1553 | 29.89 | 231 | 259 A |V
2366 54.33 -19.67 74 41.62 27.14 15.47 29.9 129 | 306 P H
2389.52 44.44 -9.56 54 31.62 27.23 15.49 29.9 129 | 306 A H
* 2437 114.37 - - 101.34 27.37 1555 | 29.89 | 129 | 306 P H
* 2437 107.06 - - 94.03 27.37 1555 | 29.89 | 129 | 306 A H
2485.72 56.89 -17.11 74 43.7 27.46 1561 | 29.88 | 129 | 306 P H

802.11g
2484.6 46.26 -7.74 54 33.07 27.46 15.61 | 29.88 | 129 | 306 A H

CH 06
2387.84 56.15 -17.85 74 43.33 27.23 15.49 29.9 164 | 258 P \Y

2437MHz
2389.24 45.02 -8.98 54 32.2 27.23 15.49 29.9 164 | 258 A |V
* 2437 117.31 - - 104.28 27.37 15,55 | 29.89 | 164 | 258 P \Y,
* 2437 110.16 - - 97.13 27.37 1555 | 29.89 | 164 | 258 A |V
2483.55 59.48 -14.52 74 46.29 27.46 1561 | 29.88 | 164 | 258 P \Y,
2483.5 46.62 -7.38 54 33.43 27.46 1561 | 29.88 | 163 | 258 A |V
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* 2462 110.15 - - 97.05 27.41 1557 | 29.88 102 310 P H
* 2462 103.06 - - 89.96 27.41 1557 | 29.88 102 310 A H
2484.88 61.69 -12.31 74 48.5 27.46 1561 | 29.88 102 310 P H
802.11g
2483.56 48.96 -5.04 54 35.77 27.46 15.61 | 29.88 102 310 A H
CH 11
* 2462 113.26 - - 100.16 27.41 1557 | 29.88 | 251 255 P \%
2462MHz
* 2462 105.89 - - 92.79 27.41 1557 | 29.88 | 251 255 A \%
2483.68 65.37 -8.63 74 52.18 27.46 1561 | 29.88 | 251 255 P \%
2483.64 52.78 -1.22 54 39.59 27.46 1561 | 29.88 | 251 255 A \%
* 2467 106.51 - - 93.39 27.41 1559 | 29.88 104 | 310 P H
* 2467 99.57 - - 86.45 27.41 1559 | 29.88 104 | 310 A H
2485.52 62.95 -11.05 74 49.76 27.46 15.61 | 29.88 104 | 310 P H
802.11g
2483.52 49.56 -4.44 54 36.37 27.46 1561 | 29.88 104 | 310 A H
CH 12
* 2467 109.21 - - 96.09 27.41 1559 | 29.88 | 275 254 P \%
2467MHz
* 2467 101.89 - - 88.77 27.41 15.59 | 29.88 | 275 254 A \Y,
2483.72 66.91 -7.09 74 53.72 27.46 1561 | 29.88 | 275 254 P \%
2483.52 52.27 -1.73 54 39.08 27.46 15.61 | 29.88 | 275 254 A \Y,
* 2472 104.85 - - 91.68 27.46 1559 | 29.88 106 310 P H
* 2472 97.63 - - 84.46 27.46 1559 | 29.88 106 310 A H
2486.48 60.92 -13.08 74 47.73 27.46 15.61 | 29.88 106 310 P H
802.11g
2483.52 50.54 -3.46 54 37.35 27.46 15.61 | 29.88 106 310 A H
CH 13
* 2472 106.73 - - 93.56 27.46 15.59 | 29.88 | 277 254 P \Y,
2472MHz
* 2472 99.46 - - 86.29 27.46 1559 | 29.88 | 277 254 A \%
2484.16 64.66 -9.34 74 51.47 27.46 15.61 | 29.88 | 277 254 P \Y,
2484.16 52.53 -1.47 54 39.34 27.46 1561 | 29.88 | 277 254 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C32

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 54.34 -19.66 74 73.38 31.26 8.27 58.57 | 383 158 P H
802.11g
4824 44.16 -9.84 54 63.2 31.26 8.27 58.57 | 383 158 A H
CHO1
4824 52.12 -21.88 74 71.16 31.26 8.27 58.57 103 210 P \%
2412MHz
4824 42.42 -11.58 54 61.46 31.26 8.27 58.57 103 210 A \Y,
4874 56.88 -17.12 74 75.58 31.36 8.49 58.55 | 379 162 P H
4874 47.42 -6.58 54 66.12 31.36 8.49 58.55 | 379 162 A H
7311 63.79 -10.21 74 75.76 36.18 10.68 | 58.83 | 208 322 P H
802.11g
7311 52.35 -1.65 54 64.32 36.18 10.68 | 58.83 | 208 322 A H
CH 06
4874 56 -18 74 74.7 31.36 8.49 58.55 | 319 84 P \%
2437MHz
4874 46.22 -7.78 54 64.92 31.36 8.49 58.55 | 319 84 A \%
7311 64.17 -9.83 74 76.14 36.18 10.68 | 58.83 102 304 P \Y,
7311 52.41 -1.59 54 64.38 36.18 10.68 | 58.83 102 304 A \%
4924 49.99 -24.01 74 68.42 31.46 8.64 58.53 100 0 P H
802.11g
7386 49.17 -24.83 74 60.85 36.37 10.67 | 58.72 100 0 P H
CH11
4924 47.81 -26.19 74 66.24 31.46 8.64 58.53 100 0 P \Y,
2462MHz
7386 48.73 -25.27 74 60.41 36.37 10.67 | 58.72 100 0 P V
4934 42.5 -31.5 74 60.86 31.46 8.71 58.53 100 0 P H
802.11g
7401 43.94 -30.06 74 55.56 36.41 10.67 58.7 100 0 P H
CH 12
4934 41.97 -32.03 74 60.33 31.46 8.71 58.53 100 0 P \%
2467MHz
7401 43.23 -30.77 74 54.85 36.41 10.67 58.7 100 0 P \Y,
4944 40.93 -33.07 74 59.24 315 8.71 58.52 100 0 P H
802.119g
7416 41.81 -32.19 74 53.4 36.41 10.7 58.7 100 0 P H
CH 13
4944 40.02 -33.98 74 58.33 315 8.71 58.52 100 0 P \Y,
2472MHz
7416 41.97 -32.03 74 53.56 36.41 10.7 58.7 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2388.54 59.29 -14.71 74 46.47 27.23 15.49 29.9 110 309 P H
2388.54 47.37 -6.63 54 34.55 27.23 15.49 29.9 110 309 A H
802.11n * 2412 107.04 - - 9412 | 27.28 | 1553 | 29.89 | 110 | 309 | P | H
HT20 * 2412 100.14 - - 87.22 27.28 15.53 29.89 110 309 A H
CHO1 2389.8 67.22 -6.78 74 54.39 27.23 15.49 29.89 265 260 P \%
2412MHz 2389.695 51.05 | -2.95 54 3823 | 2723 | 1549 | 299 | 265 | 260 | A | V
* 2412 110.81 - - 97.89 27.28 15.53 29.89 265 260 P \%
* 2412 103.93 - - 91.01 27.28 15.53 29.89 265 260 A \%
2389.1 53.71 -20.29 74 40.89 27.23 15.49 29.9 105 240 P H
2383.5 43.79 -10.21 54 31.01 27.19 15.49 29.9 105 240 A H
* 2437 111.83 - - 98.8 27.37 15.55 29.89 105 240 P H
* 2437 105.03 - - 92 27.37 15.55 29.89 105 240 A H
802.11n 2488.52 56.83 |-17.17 74 43.6 275 1561 | 29.88 | 105 | 240 | P | H
HT20 2483.5 45.46 -8.54 54 32.27 27.46 15.61 29.88 105 240 A H
CH 06 2387.7 57.21 -16.79 74 44.39 27.23 15.49 29.9 280 262 P \%
2437MHz 2389.8 45.15 | -8.85 54 3232 | 2723 | 1549 | 29.89 | 280 | 262 | A | V
* 2437 115.15 - - 102.12 27.37 15.55 29.89 280 262 P \%
* 2437 108.32 - - 95.29 27.37 15.55 29.89 280 262 A \%
2484.95 59.43 -14.57 74 46.24 27.46 15.61 29.88 280 262 P \%
2484.88 46.06 -7.94 54 32.87 27.46 15.61 29.88 280 262 A \%
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* 2462 108.01 - - 9491 | 27.41 | 1557 | 2988 | 107 | 273 | P | H
* 2462 101.26 - - 88.16 | 27.41 | 1557 | 2988 | 107 | 273 | A | H
802.11n 2483.56 63.42 |-10.58 74 50.23 | 27.46 | 1561 | 29.88 | 107 | 273 | P | H
HT20 2483.52 51 -3 54 37.81 | 27.46 | 1561 | 2988 | 107 | 273 | A | H
CH11 * 2462 110.72 - - 97.62 | 27.41 | 1557 | 29.88 | 267 | 257 | P | V
2462MHz | * 2462 104.15 - - 91.05 27.41 | 1557 | 2988 | 267 | 257 | A |V
2484.84 65.47 -8.53 74 52.28 | 27.46 | 1561 | 29.88 | 267 | 257 | P | V
2483.52 51.64 | -2.36 54 3845 | 27.46 | 1561 | 29.88 | 267 | 257 | A | V
* 2467 105.09 . - 91.97 | 27.41 | 1559 | 2988 | 105 | 273 | P | H
* 2467 98.14 - - 85.02 | 27.41 | 1559 | 29.88 | 105 | 273 | A | H
802.11n 2484.52 66.91 | -7.09 74 53.72 | 27.46 | 1561 | 2988 | 105 | 273 | P | H
HT20 2483.52 51.2 -2.8 54 38.01 | 27.46 | 1561 | 29.88 | 105 | 273 | A | H
CH 12 * 2467 107.45 - - 94.33 | 27.41 | 1559 | 29.88 | 277 | 257 | P | V
2467MHz | * 2467 101.03 - - 87.91 27.41 | 1559 | 2988 | 277 | 257 | A | V
2485.04 68.16 | -5.84 74 54.97 | 27.46 | 1561 | 29.88 | 277 | 257 | P | V
2483.52 53.08 | -0.92 54 39.89 | 27.46 | 1561 | 29.88 | 277 | 257 | A | V
* 2472 102.99 - - 89.82 | 27.46 | 1559 | 29.88 | 104 | 271 | P | H
* 2472 95.73 - - 8256 | 27.46 | 1559 | 29.88 | 104 | 271 | A | H
802.11n 2484.92 64.58 | -9.42 74 51.39 | 27.46 | 1561 | 29.88 | 104 | 271 | P | H
HT20 2483.52 50.54 | -3.46 54 37.35 | 27.46 | 1561 | 29.88 | 104 | 271 | A | H
CH 13 * 2472 105.18 - - 92.01 | 27.46 | 1559 | 29.88 | 278 | 256 | P | V
2472MHz | * 2472 98.3 - - 85.13 27.46 | 1559 | 2988 | 278 | 256 | A | V
2485.12 66 -8 74 52.81 | 27.46 | 1561 | 29.88 | 278 | 256 | P | V
2483.56 52.53 | -1.47 54 39.34 | 27.46 | 1561 | 2988 | 278 | 256 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
802.11n
4824 47.73 -26.27 74 66.77 31.26 8.27 58.57 100 0 P H
HT20
CHO1
4824 45.39 -28.61 74 64.43 31.26 8.27 58.57 100 0 P \%
2412MHz
4874 56.09 -17.91 74 74.79 31.36 8.49 58.55 378 161 P H
4874 45.84 -8.16 54 64.54 31.36 8.49 58.55 378 161 A H
802.11n 7311 64.08 -9.92 74 76.05 36.18 10.68 58.83 224 322 P H
HT20 7311 51.07 -2.93 54 63.04 36.18 10.68 | 58.83 224 322 A H
CH 06 4874 54.05 -19.95 74 72.75 31.36 8.49 58.55 319 82 P \%
2437MHz 4874 44,03 | -9.97 54 62.73 | 31.36 849 | 5855 | 319 | 82 AV
7311 63.33 -10.67 74 75.3 36.18 10.68 58.83 102 304 P \%
7311 50.29 -3.71 54 62.26 36.18 10.68 | 58.83 102 304 A \%
802.11n 4924 47.27 -26.73 74 65.7 31.46 8.64 58.53 100 0 P H
HT20 7386 49.58 -24.42 74 61.26 36.37 10.67 58.72 100 0 P H
CH11 4924 45.57 -28.43 74 64 31.46 8.64 58.53 100 0 P \%
2462MHz 7386 48.33 | -25.67 74 60.01 | 36.37 | 10.67 | 58.72 | 100 0 P |V
802.11n 4934 42.24 -31.76 74 60.6 31.46 8.71 58.53 100 0 P H
HT20 7401 44.29 -29.71 74 55.91 36.41 10.67 58.7 100 0 P H
CH 12 4934 43.87 -30.13 74 62.23 31.46 8.71 58.53 100 0 P \%
2467MHz 7401 42.8 -31.2 74 54.42 | 36.41 | 10.67 | 58.7 | 100 0 P |V
802.11n 4944 40.26 -33.74 74 58.57 315 8.71 58.52 100 0 P H
HT20 7416 42.15 -31.85 74 53.74 36.41 10.7 58.7 100 0 P H
CH 13 4944 38.71 -35.29 74 57.02 31.5 8.71 58.52 100 0 P \%
2472MHz 7416 41.87 -32.13 74 53.46 36.41 10.7 58.7 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpVvV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
31.08 22.95 -17.05 40 30.54 23.96 0.79 32.34 - - P H
150.15 26.17 -17.33 43.5 39.74 17.16 1.55 32.28 - - P H
282.72 25.26 -20.74 46 36.47 18.89 2.05 32.15 - - P H
703.9 31.61 -14.39 46 33.98 26.62 3.17 32.16 - - P H
862.1 32.47 -13.53 46 31.54 29.11 3.51 31.69 - - P H
2.4GHz
953.1 34.15 -11.85 46 30.66 30.81 3.71 31.03 100 0 P H
802.11g
31.35 32.37 -7.63 40 39.96 23.96 0.79 32.34 | 100 0 P \Y,
LF
38.37 28.75 -11.25 40 40.05 20.22 0.81 32.33 - - P \%
77.79 25.28 -14.72 40 42.9 13.4 1.28 32.3 - - P \Y,
703.9 29.29 -16.71 46 31.66 26.62 3.17 32.16 - - P \Y,
827.1 30.88 -15.12 46 30.92 28.37 3.45 31.86 - - P \%
938.4 36.42 -9.58 46 33.87 30.01 3.7 31.16 - - P \Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C30 of C32

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

: . Temperature : 24~25°C
Test Engineer : Alex Jheng, Fu Chen, and Wilson Wu
Relative Humidity : [50~52%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D157
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

(@Buvim)

Date: 2018-10.05

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

o asavm) oae 20181005
129 129
.
1059 1050
s s
veak 74
700 700
1 ﬂ ettt
529 ROV
259 250
19 129
ETE = 0 0. o0 aws 0 T e w0 7n  mo B0 w00 o
Freasony ) Feasency (i
site {03CHI-HY site o3cHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
{RBWHI000.000KHz VBW-3000.000KH2 SWT:Auto REWI000.000KHz VBW:3000.000KHz SWT:Auto
sy oo 20101005 e oae 20181005
129 124
.
105.0| / S 105.0|
;
875 // 7.5
700 ol 700
| s 54
529 —f 529 ~
1 S A SO B
359 250
19 19
E = 0 0. oo aws o0 w0 mn  mw mo w0
Freasony ) Freasency (i
site {03CHIT-HY site o3cHI3-HY
Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@BuVim) Date: 2018-10.05 evel @BuVim) Date: 20181005
1225 1225
1050) e 1050
a75] a75)
PEAK 74
700 700)
525 - spradt | Moottt
350 350)
175 175
310 2520, 240, 2360, 2380, 2400, 215 000 300 1500 4700, 1900 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site £ 03CHI3-HY Site :03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2018-10.05 evel (@BuVI Date: 20131005
1225 1225
1
1050) /\ 1050
s / v
700) 700)
VG 54
52. 52 T
B I S SO S
350 350]
175 175
310 2520, 240, 2360. 280, 2400, 215 000 300, 500 700 1300 2100 2300 2600. 2700, 0
Frequency (MH) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 2018-10.05

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

S Y
|
525 o A i =
pe—
Site 2 03CH13-HY Site. : 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RGOt OWESOO0Etrts WA w000 o WS0G0 00 St
< T e
e s
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AAV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Peak

Fundamental
105.0 /\A‘\
N
s75) \\
VI
52.5| M

0.

Froquency (1Hz)

Site £ 03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490,

Left blank

Avg.

A (@BuVim)

Date: 2018:10.05

N

VG e 54|
525
.
350
175
430 2840, 2450, 2460, 70, 2480, 2490, 2
Frequency (Ha)

Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

—

350
175
3102320, 2340, 2360, 2380, 2400. 220, 2440, 24
Frequency (H)
Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

— bate 2018105 J— et 20181005
124 124
1059 FN 105
/
o4 o9
peak 1|
700 700
A o[Vt
350 350
179 175
Nl - NN T s Y 7 T M ™
roqueney ) Heaiency i)
Site :03CH13-HY Site. :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
RBW:I000000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P bt 2018105 vt oot 2181005
124 124
1059 1059
|
o4 o9
2

VG 54

350]
175
000 300 A500. 700 1300 2100 2300 2600. 2700, 0
Frequency (MHz)
Site £ 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D6 of D157



ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 2018-10.05

VM,

1

430 2840, 250, 2%

0. 2470, 2a80. 2490, 2
Froquency (1Hz)

£ 03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 2018:10.05

/v\\

W

\

VG e 54|
N

2840, 2450, 2460, 70, 2480, 2490, 2
Frequency (Ha)

$03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

A (¢Buvim) Date: 2018.10.05 evel (dBuvim) Date: 2018.10.05
1225 1225
1050 105.)
~
a7 s
PEAK BE 74| peak 74|
709 e 700
e | »
24 R
350 35
175 11|
1460 246324652467 2460 2471 AT FATEIATT. 2 00 00 500 700 900 200 2300 200, 2700, 3000
Frequency (Wiz) Frequency (HHz)
site +03CHI3HY Site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 2018-10.05 evel (@Buv: Date: 2018-10.05
1225 1225
1050 T 1050
-
a5 \ r
700 N 700
v e bl AVG 54
52 52 i
L L 1 [T [ N O N N S
350 sof
175 11|
160 2463.2465.2467.2469.2471 2473 4TS 20 5 53 24552497, 7 00 00 4500 700 900 200 7300 2500 Z700. o
Frequency (Hir) Frequency (H)
site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
1 Vertical Fundamental
o o o) ek
70.0( \ 700/
525 /W\\“ H 25| oAb ihon g s b e
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoW S000000 s WAt Rk TO00000K1 VoW 3000000k WA
Peak
7.5/ "\\ 87.5|
\//\,.\
52.5| \’\ 52.8 ___’_’_/_'J L____——’——
] I T
R e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
O3 soORs VOO0 W O RATAT A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D9 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Fundamental

) @Buvim) Dates2018.10.03 evel dBuvim) Dates 20181003
1224 1224
wsu/ 1050
ars| a1
peaK Be_pal peak 74
109 70
1
Ukttt
525 N‘“\Wwwww—!ww% 52,5
350 350
175 17
60 246 A AT TAT AT T L O R [ R O 000
Froquency (z) Froquency (iH:)
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvim) Dates 2018.10.03 p— Dates 20181003
1224 1224
wsal || L | 1050
87.5( AN 87.5(
~
700 700
va gt 54 a6 54
525 —

S s —

I S
350

175
7450 2463.2465.24672460.2471 2473 247524 8 153, 2495.2497. 000 300 500 700 1300 2100 2300, 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D10 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@BuVim) Date: 2018-10.03 evel @BuVim) Date: 20181003
1225 1225
T TN 1050
a75] a75)
PEAK BE 73| PEAK 74
700 700)
\N\\
st st | Ninssbe ity
525 R S X T ——
350 350)
175 175
160 7463.2465.2467 24602471 4912493 74952497, 2 000 300 1500 4700, 1s00. 2100 2300 2600. 2700, 3000
Frequency (MHz) Froquency (MHz)
Site £ 03CHI3-HY Site :03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2018-10.03 evel (@BuVI Date: 20181003
1225 1225
1050) 1050
//’\/\
b ™
75 a75)
700) 700)
5 avd e 54| VG 54
525 52 l_,._—.———"—J
— S I A S
350 350)
175 175
7450 2463.2465.24672460.2471 2473 247524 8 153, 2495.2497. 000 300 500 700 1300 2100 2300, 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D11 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

1 @BV

)

Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel dBuvim) Dates 20181003
1224 1224
1050 1050
//\/\\ S
ars| a1
i peaK Be_pal peak 74|
700 / 70
-~
525/ B R PRI 52.5( adpeimet
350 350
175 17
60 246 A AT TAT 012493 21652407 2 L R T [ R O e
Froquency (:) Froquency (iH:)
Site 2 03CH13-HY Site. : 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvim) Date: 20181003 ovel gBuv Date: 20184005
1224 1224
1050 1050
/ﬂ«\\
ars| oz
700 700
/ va gt 54 a6 54
52 ~— 52
350 350
175 17
150 2463 2485 2467 2468 2471 24T 24T 38 o 49524552407 2 L N TR TR T M) 0
Froquency (1) Froquency (WHz)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AVG_BE_54 3m HORN_91200_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D12 of D157



ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

A (@BuVim) Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

evel dBuvim) Dates 20181003
1224 1224
1050 —— 1050
= ~
A e
75| A \ 975
/ peaK Be_pal peak 74
w N
i A
52 1 S OO Y O 524 e
I
350 350
175 17
60 246 A AT TAT 012493 21652407 2 0 00 7o 700 2500 700, e
Froquency (:) Froquency (iH:)
site £ 03CHIZ-HY site
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvim) Date: 20181003 ovel gBuv Date: 20184005
1224 1224
1050 1050
T
87.5/ / 87.5
00—/ 700
/
va gt 54 a6 54
o/ \L - .
T 1 [ —
T AN R
350 350
175 17
150 2463 2485 2467 2468 2471 24T 24T 38 o 49524552407 2 00 N T ) 0
Froquency (1) Froquency (WHz)
site £03CHIZ-HY site
Condition : AVG_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D>_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20181003

el (dBuVim)

Date: 20181003

PEAK 74
700 700 T

ke i A

e
e ————E

350
s e
B o 0 o T T L LT - e .
rroavrey ) Heasncy i
sie oxcHizHY s oacHzHY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RWI000 000Kz VBWS3000000KHz SWTAuto REW:I000000K+z VBW3000000KHz SWT-Auto
vy [ . [
12 12
1054 1054 ,
«s [ -
00 700
—
o / o J s
I 1 | N S IS |
0 250
1 1
T B P o o s N CHEE W a8
rroavncy ) Heasncy i
sie 0scHIzHY site oscHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D14 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1 Vertical Fundamental
70| 70.0| MJ \
it 525] 2 S i e
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoW S000000 s WAt Rk TO00000K1 VoW 3000000k WA
Peak
-/
- | -
- (I O N s
P e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
O3 sooRs VoW o0 W O RATI T A
Avg.

TEL : 886-3-327-3456

Page Number : D15 of D157
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2018-10.05

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

105.0| i W\\ 105.0f

o3 / o

700) 700 j{

L i s st s et b

Site 2 03CH13-HY Site. : 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
e B

r |

350 350

Site 2 03CH13-HY Site. 2 03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D157



ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Fundamental

Peak

Date: 2018-10.05

A SEE SO DU

PEAK_BE 74

2a80. 2490, 2

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2018:10.05

VG e 54|

: AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

D17 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
1 Vertical Fundamental
105.0) - ”‘\ 105.0]
7.5/ ,J/ 87.5|
70| 70.0| WJ \
H e 524 S PR GRS P [T
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoW S000000 s WAt Rk TO00000K1 VoW 3000000k WA
Peak
I I I [N
o e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
O3 sooRs VoW o0 W O RATI T A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D18 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-10.05

I e
N

7 \“‘ww\

PEAK_BE 74
700
525
350
175
430 2840, 250, 250, 2470, 2a80. 2490, 2
Froquency (1Hz)
Site £ 03CHI3-HY
Condition

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

A (@BuVim)

Date: 2018:10.05

‘mﬁ

700 T

525/ \

[ p——

VG e 54|

430 2840, 2450, 2460, 70,

Frequency (Ha)

Site $03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

2480,

2490, 2

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D19 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

- ea o 14 eesk |
70| 1 00| J
s o
525| fulta RN R S| 524 S S R SRR
o i Hreaiancy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
| REWH000.000KHz VBW:3000.000KHz SWT:Auto  REWA1000.000KHz VBW:3000.000KHz SWT:Auto
v oo 20181003 e oot 184003
700 k\ 70.0)
2 5
I O A s
359 359
ooy Heaioncy s
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D20 of D157



ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1 Vertical Fundamental
o o o) ek
109 5 700 {
[T | I o
525 b bk Aanon] 525
|
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoW S000000 s WAt Rk TO00000K1 VoW 3000000k WA
Peak

B

\

70.0) \\\ 00|

e AVG_BE_54| AVG_54)
=
e e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
O3 sooRs VoW o0 W O RATI T A
Avg.

TEL : 886-3-327-3456

Page Number : D21 of D157
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

A (@BuVim) Date: 2018-10.03 evel @BuVim) Date: 20181003
1225 1225
1050 1050
i,
a75] a75)
PEAK BE 73| PEAK 74
700 700)
[t P—
525 S N seof L
350 350)
175 175
160 7463.2465.2467 24602471 4912493 74952497, 2 000 300 1500 4700, 1s00. 2100 2300 2600. 2700, 3000
Frequency (MHz) Froquency (MHz)
Site £ 03CHI3-HY Site :03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2018-10.03 evel (@BuVI Date: 20181003
1225 1225
1050) 1050
Lt
a3 \\ w75
0 N\ 700
avd e 54| VG 54
525 = 52 i
— — [ T 1
350 350)
175 175
7450 2463.2465.24672460.2471 2473 247524 8 4552497, 000 300 500 700 1300 2100 2300, 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH12 2467MHz
1 Vertical Fundamental
O 1
o o o) ek
s25| M sz.sWMM»J Rstrtamib ettt
Site :03CHI3-HY Site :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
o To00000R VoW S000000 s WAt Rk TO00000K1 VoW 3000000k WA
Peak
R e e A
{
e
I I A N T m—
R e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
RBWELO0D 000K VoW 000 SW At O RATI T A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH13 2472MHz
1 Horizontal Fundamental
R e e e v
o o o) ek
\MM"“"WMMW et snin b
52.5| 52.5| acees | ot
s
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
o To00000R VoW S000000E A ROk TO00000K2 VoW 3000 000Rs s At
Peak
7.5/ //_14 7.\\ 87.5|
[ I O N s s
e e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
VAT RO 00 VAL D00k Tt
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

. vt ore 1003 et i) smre 1003
. e
uso s
o
o ™
87.5| /’ 87.5(
/ oo sk
o/ \= nd
" I
ad o S —
- 2
- d
it s s s T T a4
e ey
Site :03CH13-HY Site. :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
RBWI003000t4s VEW-30000D0KHz WTALTo REMAID00000KG 12 VoW-3000000KHs SWTAuta
R [ et o re 1005
124 wnd
uso s
LT
PRRRRPE: — wd
/] d
L/ AVG_BE_54| AVG_54]
s S Nl a
0 e
- d
T s T o
T ey
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2018-10-03

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

o aBavim) Date: 20181003
1224 1224
1050 o 1050
w3 . .
v peak 14
700 70| ‘
\
w'/w Mtstrersentimadrtrnteion]
L P e
350 350
115 12
50 7570, 0. 750, 0. 700, 715 G0 W00 00 w06 600 7o 200 700 700, 0
freauency (H:) Freauency (WHz)
site £03CHIZ-HY site 03CHI3-HY
Condition  :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition  :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Date: 20181003 et @Bovim) Dates 20181003
1224 1224
1050 1050 .
13| o7
700 709
T |
- J A 54
525 52
1 S——
350 a5
Rz 12
50 T2, 0. 70, 0. 700, 7015 G0 W00 w00 o6 W80 7o 200 00 700, )
Froquency (WH:) Freauency Wz}
site $03CHIZ-HY site 03CHI3-HY
Condition  :AV6_BE_54 3m HORN_9120D>_1241 HORIZONTAL Condition : AVG_54 3m HORN_9120D_1241 HORIZONTAL

RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

) aBuvim) bate 20181003 vl aBuim) Date 20121003
1225 1225
1050 aamn 1050
ars |/ a3

/ peA 74|
700

350 350)
175 175
310 2520, 240, 2360, 2380, 2400, 215 000 300 1500 4700, 1900 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site £ 03CHI3-HY Site :03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2018-10.03 evel (@BuVI Date: 20181003
1225 1225
1050) 1050

o

o3 [ o5
0 / 700
5

350 380
ey Pt
Site 2 03CH13-HY Site. +03CH13-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO06 2437MHz - L
1 Horizontal Fundamental
70| y; 70.0| J
petut” 525 e
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
o To00000R VoW S000000E A o000 000 VoS0 000k s At
Peak
/ AVG 54}
— [ T = R N ) e s e
35.0f 35.0| —
o e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
VAT NS s ST
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Fundamental

Peak

Horizontal
,MM%\\
“-’m‘\ﬂ
BT
Yo ,
:03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2018:10.03

2450, 2460,

70, 2480, 2490, 2
Frequency (Ha)

$03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

A (@BuVim)

Date: 2018.10.03 evel (dBuvim) Date: 2018.10.03
1225 1225
1050 ”ﬂ\\ 1050
a7 s
peak 74|
N N _,,,____“wwj
1 \ st
at 25| e SR
350 35
175 11|
07320, a0, 6. 7580, Za00. . 2440, 28 000 00 500 700 900 200 2300 200, 2700, 3000
Frequency (Hiz) Frequency (HHz)
site +03CHI3HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition +PEAK_74 3 HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 2018-10.03 evel (@Buv: Date: 2018-10.03
1225 1225

VG 54
= 2.

R — e
N
P i
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2018-10.03

10501
a75]

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

eak o 4
700) T
%W
52.5( M o o bt
350
w3
T SN L ST e
sy (i
site J03cHIHY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
| REWH006.000KHz VBW:3000.000KHz SWT:Auto
v oo 20181003
s
1050
—
70.0] \\
525 —— T
50
w3
T T D e
ey oy
site J03cHIZHY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Dates2018.10.16 evel dBuvim) Dates 20181016
1224 1224
1050 1054)
ars| \\4‘ a1
peaK Be_pal peak 74
109 Tt 70
AR T et
525| L T
350 350
175 17
60 246 A AT TAT 012493 21652407 2 L R [ R O e
Frequency (Hir) Froquency (iH:)
site £ 03CHIZ-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @wuvim) Date: 2018.10.16 o Date: 20181016
1224 1224
1050 1050
L
ars| oz
700 700
o2 \ AvG_BE b4 o | VG 54|
L - =
] S O N U
350 350
175 17
460 2463 2465 2467 2460, 247 2473 4T5 28 # 49524552407 2 G0 W00 o0 oo W00 7o B0 700 700 0
Frequency (Hir) Frequency (MH)
site £03CHIZ-HY site +03CHIZ-HY
Condition + AV6G_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (@BuVim) Date: 20181016

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

p—— bats 2012 1016
124 124
PV o 1050
S|
T IPEAK_BE_74| PEAK 74|
709 M 700 A
Moy
iRV A R VO DR O o] | RS
—
350 250
15 s
o A AT ST G AT 7 L I N )
Heauencs e Fregiency (ke
Site 2 03CH13-HY Site. : 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
< RBW-I000.000KHz VBW:3000000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT-Auto
) aBuvim) Dat: 20181046 ovel 4By oates 0121016
124 124
1050 1050
e e O
0 700
o "
350 550
15 s
50 2065 A5 20T 2468 2T TSI TR v T o0 e v w7 w0 7m o
Heauency (i Freaiency (k)
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Horizontal Fundamental

A (@BuVim) Date: 20181016 evel @BuVim)

Date: 20181016

i e e S S 1050
75 075
peaK BE 74| pEnk 74|
700 \\\% 700 WMM'J
525 525 e
359 350
175 175
7460 246324652467 2460, 2471 7T} 49124032495 2497. 2 000 300, 1800 4700 1900, Zi00. 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2018-10-16 evol (dBu Date: 20181016
1225 1225
1059 1050
AL
a75) ™

700) 700)
avd e 54| VG 54
525

350)
175 175
7450 2463.2465.24672460.2471 2473 247524 8 153, 2495.2497. 000 300 500 700 1300 2100 2300, 2600. 2700, 0
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Vertical

Fundamental

1 @BV

)

Date: 20181016

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

evel @BuVim) Date: 20181016
1225 1225
1050 =SS N 1050
a75] a75)
PEAK BE 73| PEAK 74
700 WM 700)
e L T ot s ]
525 g 525
350 350)
175 175
450 2463.2465.24672469.2471 4912493 74952497, 2 000 300 A500. 1700, 1900 2100 2300, 2700, 3000
Frequency (MHz) Froquency (MHz)
Site £ 03CHI3-HY Site :03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20181016 evel (@BuVI Date: 20181016
1225 1225
1050) 1050
b
a75] a75)
700) 700)
VG 54
525 52
e
[ T A S
350 350)
175 175
7450 2463.2465.24672460.2471 2473 247524 8 153, 2495.2497. 000 300 A500. 700, 1900 2100 2300, 2700, 0
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CH13 2472MHz
1 Horizontal Fundamental
/_waw—»—«*vw/\
- \\ -
1/ \ o o o) ek
700) RS 700
M"""M« L et |
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
o To00000R VoW S000000E A ROk TO00000K2 VoW 3000 000Rs s At
Peak
7.5/ /' =S B 87.5|
e —————
(5 T
R e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
VAT RO 00 VAL D00k Tt
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Vertical Fundamental

) By vate: 20181003 p— Date 2018.10.03
1225 122
105 1050
i P o e e
Ez w7
ped g 74 peaic 74|
700 700
=y
R
525 T ] 525
350 350
13| s
0 AT T BT TR R T oo a0 son oo ooe. Zioo a6 700708 0
rouency () Frequancy (Hh)
Site :03CH13-HY Site. : 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:Auto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
) By bate 20181003 p— Date 20181003
1225 122
105 1050
87.5| K/ T 87.5(
/
oo/ 700
/ v s 54 vt 54
525 52
N N S O
350 350
13| s
T R T R TR TR T @ T L NN S = T 0
Freauency () Froauency (HH)
Site :03CH13-HY Site. 2 03CHI3-HY
Condition ¢ AVG:_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6:_54 3m HORN_9120D_i241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

A (Buvim) Date: 20181004

PEAK 74

2 VG 54

000

site
Condition
Detector

4000 6000, 8000, 10000, 12000 14000. 16000, 1000, 20000 22000. 2501
cccccc y (z)
$03CHI3-HY.
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Peak

el (dBuVim)

Date: 20181004

PEAK 74

VG 54

000

site
Condition
Deector

7000, 6000, 000, 10000, 12000 14000 16000, 1000, 20000 22000. 25000
)

03CHI3-HY

:PEAK_74 3m HORN_9120D_1241 VERTICAL

peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Vertical

Peak

Date: 20181004

4000 6000, 8000, 10000, 12000 14000, 16000. 18000, 20000. 22000,
Frequency (MHz)

:PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 201810.04 evel @BuVim)
1225
1050
a75)
| peak s PEAK 74|
700)
AvG 54 Ve 54
52
350)
175
250 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000 Z0000. 22000. 25000
Froquency (MHz)
Site £ 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Peak

Date: 20181004

4000 6000, 8000, 10000, 12000 14000, 16000. 18000, 20000. 22000,
Frequency (MHz)

:PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 201810.04 evel @BuVim)
1225
1050
a75)
| peak s PEAK 74|
700)
AvG 54 Ve 54
52
350)
175
250 000 4000, G000, 8000, 10000 12000. 14000. 16000 18000 Z0000. 22000. 25000
Froquency (MHz)
Site £ 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Peak

Date: 20181004

A (@BuVim) Date: 201810.04 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s PEAK 74|
700 700)
AvG 54 Ve 54
52, < 52
1
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000 4000, G000, 6000 10000 12000. 14000. 16000 18000 Z0000. 22000. 25000
Frequency (MHz) Froquency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Date: 20181004

PEAK 74|

Ve 54

A (@BuVim) Date: 201810.04 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700)
AvG 54
52, 52
2
1 B 2
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000. 12000 14000 1000, 18000, 20000 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

A (Buvim) Date: 2018-10.05 el (dBuVim) Date: 20131005
1225 1225
1050) 1050
o75) 875
PEAK 74 PEAK 74
700 700
VG 54 VG 54
5250 7 5251
1
350 350)
175 175
000 4000, 6000, 8000, 10000, 12000 14000. 16000, 1000. 20000 22000. 2501 000 4000 6000, 8000, 10000 12000. 14000, 16000 13000 Z0000. 22000. 25000
cccccc y (z) )
site $03CHI3-HY. site 03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector Peak Deector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Vertical

Peak

Date: 20181004

4000 6000, 8000, 10000, 12000 14000, 16000. 18000, 20000. 22000,
Frequency (MHz)

:PEAK_74 3m HORN_9120D_1241 HORIZONTAL

Date: 201810.04 evel @BuVim)
1225
1050
a75)
| peak s PEAK 74|
700)
AvG 54 Ve 54
52
350)
175
250 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000 Z0000. 22000. 25000
Froquency (MHz)
Site £ 03CHI3-HY
Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Date: 20181005

A (@BuVim) Date: 201810.05 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s PEAK 74|
700 700)
AvG 54 Ve 54
52, 52
1 1
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000 4000, G000, 8000, 10000 12000. 14000. 16000 18000 Z0000. 22000. 25000
Frequency (MHz) Froquency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Vertical

Peak

Date: 20181005

PEAK 74|

Ve 54

A (@BuVim) Date: 201810.05 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700)
AvG 54
52, 52
2
1 4 2
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000. 12000 14000 1000, 18000, 20000 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH13 2472MHz

Horizontal

Vertical

Peak

7000, 6000, 8000, 10000. 12000 14000 16000. 18000 20000 22000,
Froquency (MHz)

£ 03CHI3-HY
PEAK_74 3m HORN_9120D_1241 VERTICAL

Date: 201810.05 evel @BuVim)
1225
1050
a75)
| peak s
700)
AvG 54
52
1
350)
175
4000 6000, 8000, 10000, 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peal

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

A (Buvim)

Date: 2018-10.05

PEAK 74

VG 54

000 4000,

5000 5000, 10000, 12000, 14000. 16000 13000. 20000 22000, 250
cccccc y (z)

site $03CHI3-HY.
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
Detector Peak

el (dBuVim) Date: 20131005

PEAK 74

VG 54

000

site
Condition
Deector

7000, 6000, 000, 10000, 12000 14000 16000, 1000, 20000 22000. 25000
)

03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 VERTICAL
peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Date: 20181004

PEAK 74|

Ve 54

A (@BuVim) Date: 201810.04 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700) 7
AvG 54
52, 52 5
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000. 12000 14000 1000, 18000, 20000. 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Date: 20181017

PEAK 74|

Ve 54

A (@BuVim) Date: 20181017 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700)
AvG 54
52, 52
1 1
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000, 12000 14000 1000, 18000, 20000 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH12 2462MHz

Horizontal

Vertical

Peak

Date: 20181005

PEAK 74|

Ve 54

A (@BuVim) Date: 201810.05 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700)
AvG 54
52, 52
2
1 1 2
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000. 12000 14000 1000, 18000, 20000 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D51 of D157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Vertical

Peak

Date: 20181005

PEAK 74|

Ve 54

A (@BuVim) Date: 201810.05 evel @BuVim)
1225 1225
105.0) 1050
a75] a75)
| peak s
700 700)
AvG 54
52, 52
2
1 ) 2
350 350)
175 175
000 4000 6000, 8000, 10000. 12000 14000, 16000. 1000. 20000. 22000, 2501 000
Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL Condition
Detector +Peak Detector +Peal

7000, 6000, 8000, 10000. 12000 14000 1000, 18000, 20000 22000 25000
Froquency (MHz)

PEAK_74 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF

QP/
Peak

m oo 20131016 issom) oue 20181016
700 700
600 w0d
| a|
509 s00
o] o] .
.
30,0 4 H 30.0f 4 i g
3 o 3 AT
et
209 20
109 ‘fﬂ 10d
T N o NS N S oo e S W wo e wE T
Trecuone ) recuone )
site {03CHI3HY site o3cHI3HY
Conditi : QP 3m BILOG_40103 HORIZONTAL Condition : QP 3m BILO6_40103 VERTICAL
Detector Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Fundamental

A (@Buvim) Date: 20181003

el (dBuVim) Date: 20131003

PEAK 74
700 700
1

Avg.

L e
525
350 350)
175 175
310 2320, 240, 2360, 2360, 2400, 215 000 300 1500, 1700 1500 2100 2300 2600. 2700, 0
Frequency (MH2) Frequency (MHz)
site $03CHI3-HY. site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120>_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20181003 el (dBuVim) Date: 20131003
1225 1225
1
1050) {,V 1050
a75)

N j 700)
AVG 54
525/ 5 525) +

350 sl
175 11|
310 2320, 7540, 7360, 7560, 7400, Zts 000 00, 4500 700 1900 700 2300 200, 2100, 3000
Frequency (WHz) Frequency (MHz)
site +03CHI3-HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@BuVim) Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R o 20181003
w24 124
.
054 w54
Er o
e 74
.
et ireitore]
. w29
359 359
19 19
STy E o o T s N[~ e a8
Fromncy ) Heawoncy
Site :03CH13-HY Site. :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
{RBW:I000.000KHz VBW-3000.000KHz SWTiAuto | RBWEI000 000KHz VBW:3000.000KHz SWTAuto
. [ e [
w24 2
,
054 w54
7
e / g
700 709
% 0 its
T
N I R
359 359
19 19
o D 70 o T N[ o~ o
Fromoncy ) Heawncy
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

\
w73 \ w4
/ pEAk 74|
70| J"V 70| J
) o]
" 52.5(
"
ey oy
Site :03CH13-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1241 HORIZONTAL
RBW-I000.000KH 2 VBWE3000000KHz SWTAuto REW-I000.000Ks 2 VBWA3000.000K+z SWT-Auto
avm) R I R
ey
. : I
L
s 154
. reency oo
Site :03CH13-HY Site. :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-10.03

PEAK_BE 74

2840, 250,

£ 03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0.
Froquency (1Hz)

2470, 2a80. 2490, 2

Left blank

Avg.

Date: 2018:10.03

AN
AAN

VG e 54|
e

~ s

2840, 2450,

$03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

70,
Frequency (Ha)

2480, 2490, 2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim) Date: 20181003 vl (@muvim) Date:2018.1003
1225 122
ag ’\ 1089
a1 o
peak 74|
700 700/ J
. st
sz bbb AT
350 354
123 17
St0730. 70, 750 ED 7400, 7820 T, 71 oo o0t oo fo0 oL 306 300 2700 3500
froquoncy (r) Freauency (MHz)
Site :03CH13-HY Site. :03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Dates 2018.10.03 p— Dates 20181003
1225 122
1050 /m 1050
o1 / \\ e
A
. . |
g N - //_/_/)‘
359 350
13 12
S107% 0. 7350 7580, 7400 2820 Fi0. 70 oo o0 100 oo 10 0L 306 %60 270 0
froauency (Hr) Frequency (WHz)
Site :03CH13-HY Site. :03CHI3-HY
Condition  : AV6_BE_54 3m HORN_9120D>_1241 VERTICAL Condition

AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Peak

Fundamental
TN
N\
Ve
S "
:03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 2018:10.03

e

S

VG e 54|
N /\\\

- 1

2840, 2450, 2460,

70, 2480, 2490, 2
Frequency (Ha)

$03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 @BV

) Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

evel (Buvim) Date: 2018.10.03
1225 1225
1050 1054)
a3 M\\ o3| \
pear_pe 7al peal 7a|
09 N 700 L
S bt
528 L NP L o e e
350 380
75| 73]
460 24632465 2467 240 2471 1972453 24552407, 2 G0 00 100 0b 900 700 2300 Z00 200, 3000
Frequency (Hir) Frequency (MHa)
site +03CHI3-HY site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2018.10.03 o Date: 2018.10.03
1225 1225
s 105.4)
a7 \ w75
\
700) N 700
\ F\% AVG BE b4l | AVG_54)
52| 52
T T 1T 1 R AU N O B |
R A U A
350 354
175 73]
460 2463 2465 2467 2460, 247 2473 4T5 28 # 53 24952497, 2 00 00 100 00 1900 7100 2300 2500 2700 0
Frequency (Hir) Frequency (MH)
site +03CHI3-HY site +03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 @BV

)

Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

vl (@muvim) Date:2018.1003
1225 122
1059 \\\ 1052
a1 o
peak o 74 peak 74|
109 mM 700
= SN S etenitrd
523 28
350 354
123 17
o TS TAGT I AT T oo w0 w0 oo To0 oL B0L 200 2700 000
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Condition < PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK_74 3m HORN_9120D_1241 VERTICAL
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition AV6_54 3m HORN_9120D_1241 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

1 @BV

)

Date: 2018-10.03

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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site £03CHI3-HY Site +03CHI3HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition  : AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120>_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

1 @BV

)

Date: 2018-10.03
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH13 2472MHz
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Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

2 Vertical Fundamental
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Report No. : FR842410-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
2 Vertical Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO06 2437MHz - L
2 Horizontal Fundamental
75 m o7 \
N4 e 21
700 o 70 / i
e S O U DU MPVUN NN A0 RS o
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition < PEAK_74 3m HORN_9120D_1241 HORIZONTAL
o To00000R VoW S000000E A ROk TO00000K2 VoW 3000 000Rs s At
Peak
/T
3 T\ —
I O
o e
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition AV6_54 3m HORN_9120D_1241 HORIZONTAL
VAT RO 00 VAL D00k Tt
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D68 of D157



ssamonias. FCC RADIO TEST REPORT

Report No

.. FR842410-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank

TEL : 886-3-327-3456
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FCC RADIO TEST REPORT

Report No. : FR842410-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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